Pennsylvania
% Dep;rtment of Northcentral Regional Office
i=d | Environmental Protection CLEAN WATER PROGRAM
Application Type Renewal Application No. PA0113824
ppication ype —__ ToneRE NPDES PERMIT FACT SHEET PP
Facility Type Non-Municipal INDIVIDUAL SEWAGE APS ID 1075912
Major / Minor Minor Authorization ID 1417986
Applicant and Facility Information
Applicant Name GSP Management Co. Facility Name Tiadaghton View MHP
Applicant Address P.0. Box 677 Facility Address 241 Back Street

Morgantown, PA 19543-0677

Montoursville, PA 17754-8565

Applicant Contact James Perano Facility Contact Leanne Miller
Applicant Phone 610-286-0490 Facility Phone 610-286-0940
Client ID 33789 Site ID 4159
Ch 94 Load Status Not Overloaded Municipality Upper Fairfield Township
Connection Status Not Applicable County Lycoming
Date Application Received November 16, 2022 EPA Waived? Yes
Date Application Accepted December 07, 2022 If No, Reason Not Applicable
Purpose of Application Renewal of NPDES Permit
Summary of Review

INTRODUCTION

The Chief Operating Officer (COO) of the GSP Management Company (GSP), James Perano, has proposed the renewal of the existing National
Pollution Discharge Elimination System (NPDES) authorizing the discharge from the Tiadaghton View Mobile Home Park (MHP) on-site wastewater
treatment plant (WWTP).

APPLICATION

James Perano submitted the NPDES Application for Individual Permit to Discharge Sewage Effluent from Minor Sewage Facilities (DEP #3800-PM-
BCW0342b). This application was received by the Department on November 16, 2022, and considered administratively complete on December 07,
2022. James Perano, COO for GSP, is the client contact for the application. His contact information is (phone) 610-286-0490 X315 (fax) 610-286-0650
and (email) jperano@gspmanagement.com. The site contact is Leanne Miller, Operations Manager for GSP. Her contact information is (phone) 610-
286-0490 X324, (fax) 610-286-0650 and (email) Imiller@gspmanagement.com. The application consultant is James A. Cieri, PE of James A. Cieri, PE,
LLC of Harrisburg, PA. His contact information is (phone) 717-579-9496 and (email) jacpe@comcast.net.

PUBLIC PARTICIPATION

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania
Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from interested
persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which will be considered in making a final
decision on the application. Any person may request or petition for a public hearing with respect to the application. A public hearing may be held if DEP
determines that there is significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area of the discharge. The case
file, permit application package and the draft permit will be available for public review at the Department's Northcentral Regional Office. The address is
208 West Third Street, Suite 101, Williamsport, PA 17701. An appointment can be made to review these materials during the comment period by calling
the file coordinator at 570-327-3636.

CONTINUED on the next page.

Approve Return Deny Signatures Date
Jeffrey J. Gocek, EIT
X Project Manager Cg/ W‘Ofl\/ 02/24/2025
Nicholas W. Hartranft, PE
X Environmental Engineer Manager 7{ 7/% 02/24/2025



mailto:jperano@gspmanagement.com
mailto:lmiller@gspmanagement.com
mailto:jacpe@comcast.net

NPDES Fact Sheet

DISCHARGE, RECEIVING WATERS AND WATER SUPPLY INFORMATION

Permit No. PA0113824

Outfall No. 001 Design Flow (MGD) 0.0188

Latitude 41°19'14" Longitude -76° 54' 29"

Quad Name Montoursville North Quad Code 41076

Wastewater Description: Sewage Effluent

Receiving Waters Unnamed Tributary of Loyalsock Creek Stream Code 19869

NHD Com ID 66912523 RMI 0.50

Drainage Area 2.6 Yield (cfs/mi2) 0.5

Qr-10 Flow (cfs) 0.133 Qr-10Basis USGS Gage #01552000
Elevation (ft) 615 Slope (ft/ft) Not Applicable
Watershed No. 10-B Chapter 93 Class. TSF

Existing Use Exceptional Value (EV) Existing Use Qualifier RBP - Antidegradation
Exceptions to Use None Exceptions to Criteria None

Assessment Status Attaining Use(s)

Cause(s) of Impairment Not Applicable

Source(s) of Impairment Not Applicable

TMDL Status None

Nearest Downstream Public Water Supply Intake

Name

Not Applicable

Pennsylvania-American Water Company at Milton, PA

PWS Waters West Branch Susquehanna River
PWS RMI 10.66

Flow at Intake (cfs)
Distance from Outfall (mi)

679.73

31

Q7,10 DETERMINATION

The Q7,10 is the lowest seven consecutive days of flow in a 10-year period and is used for modeling wastewater treatment plant discharges. 25 PA §
96.1 defines Q10 as the actual or estimated lowest seven consecutive day average flow that occurs once in 10 years for a stream with unregulated

flow or the estimated minimum flow for a stream with regulated flow.

Basin characteristics, for a watershed based on the discharge location, were obtained from the USGS StreamStats webpage. A nearby stream gage
was selected as a reference. The selected gage is USGS #01552000 (Loyalsock Creek at Loyalsockville, PA). A Qr,10and drainage area for this
gage were obtained from Selected Streamflow Statistics for Streamgage Locations in and near Pennsylvania (USGS Open Files Report 2011-1070).
The drainage area at the discharge (2.6 mi2) was determined by the USGS Pennsylvania StreamStats application. Knowing the drainage area at the
discharge (2.6 mi2) and both the drainage area (435 mi2) and Q7,10 (22.2 CFS) at the reference gage, the Q7,10 at the discharge was calculated to be

0.132 CFS.

See Attachment 01 for the Q7,10 determination.

CONTINUED on the next page.




NPDES Fact Sheet Permit No. PA0113824

TREATMENT FACILITY SUMMARY

GSP operates the Tiadaghton View MHP in Loyalsockville, PA. The MHP consists of approximately 43 units. Domestic wastewater is treated by an
extended aeration WWTP which consists of a comminutor with bar screen, a 30,000-gallon aeration tank, a 3,335-gallon settling tank, a sodium
hypochlorite disinfection system, a 417-gallon chlorine contact tank and a dechlorinator. The WWTP also includes a flow meter and a 1,500-gallon
sludge holding tank.

See Attachment 02 for a map of the WWTP location. See Attachment 03 for a process flow diagram.

WWTP characteristics are as follows.

- . Average Annual
Waste Type Degree of Treatment Process Type Disinfection Daily Flow (MGD)
Secondary with . .
Sewage Ammonia Reduction Extended Aeration Hypochlorite 0.0188
Hydraulic Capacity Organic Capacity T T .
(MGD) (Ibs/day) Load Status Biosolids Treatment Biosolids Use/Disposal
0.0188 39.0 Not Overloaded Aerobic Digestion Other WWTP

The original WWTP was approved by Water Quality Management (WQM) permit #4191401, issued December 04, 1991. This permit approved the
upgrade and use of an existing WWTP that was not previously permitted. Prior to this plan, the applicant decided an upgrade of the existing facilities
would not be sufficient, a new WWTP was proposed. The new WWTP was approved by WQM permit amendment #4191401-A1. To comply with an
Instantaneous Maximum (IMAX) limitation of 0.02 mg/L for Total Residual Chlorine, established at the last issuance, GSP obtained a Water Quality
Management (WQM) permit, #4191401-A2, issued April 03, 2019 for the installation of a dechlorination system.

All sludge produced by the WWTP is hauled off-site by a contractor for disposal at a near-by WWTP.

The annual average flow of the year prior to application submission was 0.0033 MGD. The highest monthly average flow for the year prior to the
application submission was 0.00588 MGD in August.

COMPLIANCE HISTORY

The WMS Query Open Violations by Client revealed 22 unresolved violations for GSP. The violations are summarized below.

# Facility Inspection ID | Violation ID Program Region Violation
1 Pocono Manor MHP 3793633 8193700 SDW NERO Failure to meet design and construction standards
2 Pocono Manor MHP 3793633 8193701 SDW NERO Failure to operate and maintain water system
3 Sunrise Terrace MHP 3776802 8190075 SDW NERO Failure to meet design and construction standards
4 Sunrise Terrace MHP 3898950 8213427 SDW NERO Exceedance of a secondary MCL
5 3665886 8169613 WPC WQM SERO Unauthorized, unpermitted discharge of sewage to waters of the
Commonwealth
6 3665886 8169614 WPC WQM SERO Failure to comply with terms and conditions of a WQM permit
7 3665886 8169615 WPC WQM SERO Failure to take necessary measures to prevent pollutants from reaching waters
of the Commonwealth
8 3665903 8169620 WPC WQM SERO Unauthorized, unpermitted discharge of sewage to waters of the
Commonwealth
9 3665903 8169621 WPC WQM SERO Failure to comply with terms and conditions of a WQM permit
10 3665903 8169622 WPC WQM SERO Failure to take necessary measures to prevent pollutants from reaching waters
of the Commonwealth
11 3665903 8169623 WPC WQM SERO Failure to immediately report to DEP a pollution incident
12 | Tiadaghton View MHP 3458751 975929 SDW NCRO Failure to meet design and construction standards
13 | Tiadaghton View MHP 3458751 975930 SDW NCRO Failure to comply with a permit condition
14 Bucknell View MHP 3562261 996915 SDW NCRO Failure to comply with uniterrupted system service plan requirements
15 Bucknell View MHP 3562261 996918 SDW NCRO Failure to maintain distribution system pressure during normal operation
16 D&H Trailer Park 3561173 996722 SDW NCRO Failure to comply with uniterrupted system service plan requirements
17 Cedar Manor MHP 3905579 8215267 SDW SCRO Failure to meet design and construction standards
18 Cedar Manor MHP 3905579 8215268 SDW SCRO Failure to comply with uniterrupted system service plan requirements
19 Cedar Manor MHP 3905579 8215269 SDW SCRO Failure to meet design and construction standards
20 Cedar Manor MHP 3905579 8215270 SDW SCRO Failure to meet design and construction standards
21 | Shady Back Acres MHP 3841070 8202713 SDW SCRO Other violations deemed to be significant deficiencies
22 Cedar Manor MHP 3866433 8207392 WPC NPDES SCRO NPDES - Violation of effluent limits in Part A of permit

CONTINUED on the next page.



NPDES Fact Sheet

Recent Discharge Monitoring Report (DMR) data is as follows.

Permit No. PA0113824

Parameter DEC- | NOV- | OCT- | SEP- | AUG- | JUL- | JUN- | MAY- | APR- | MAR- | FEB- | JAN-
24 24 24 24 24 24 24 24 24 24 24 24
Flow (MGD) 0.0028 | 0.0025 | 0.0022 | 0.0026 | 0.0021 | 0.0019 | 0.0021 | 0.0021 | 0.0027 | 0.0030 | 0.0031 | 0.0042
Average Monthly
AL (E) 0.0071 | 0.0051 | 0.0035 | 0.0058 | 0.0072 | 0.0047 | 0.0049 | 0.0056 | 0.0061 | 0.0031 | 0.0035 | 0.0052
Weekly Average
pH (S.U.) y 7.4 7.2 7.2 6.9 7.4 6.9 7.1 7.0 6.9 6.3 6.2 6.5
Instantaneous Minimum
priEL . 80 | 80 | 78 | 80 | 80 | 80 | 78 | 77 | 74 | 72 | 712 | 73
Instantaneous Maximum
DO(mgl) 73 53 | 46 | 41 43 32 39 14 29 19 29 30
Instantaneous Minimum
VIRt <002 | <002 | <002 | <001 | <001 | <002 | 001 | <001 | <002 | <001 | <001 | <001
Average Monthly
TRC(mgll) 002 | 002 | 002 | 002 | 002 | 002 | 002 | 002 | o007 | 002 | 002 | 002
Instantaneous Maximum
CEODSIMIL) <30 | <20 | <20 | <20 | <20 | <20 | <20 5.0 <50 | <20 | <20 3.0
Average Monthly
TSS (mgl) <50 | <50 | <50 | <50 | <50 | <50 7.0 5.0 7.0 <65 6.0 85
Average Monthly
Fecal Coliform (No.100 M) |45 | <49 | <10 | <10 | <10 | <20 | <10 | <10 | <10 | 10 70 | >23%
Geometric Mean
Fecal Coliform (No.100ml) | 45 | cqg | <40 | <10 | <10 | 30 | <10 | <10 | <10 | 10 18 | >2420
Instantaneous Maximum
L1 (i <01 | <04 | <01 | <04 | <03 | <03 | 01 | <01 | <042 | <04 | <04 | <04
Average Monthly
Recent effluent limit violations area as follows.
Parameter Date SBC DMR Value Units Limit Value

TRC 04/30/24 IMAX 0.07 mglL 0.02

TRC 04/30/24 IMAX 0.07 mglL 0.02